
NorthEast Transportation Training & Certification Program

PCC Slump, Air Content & Unit Mass Test Report (T 119, T152, T196, T 121, C 1064)

Date/Time: Lab/Location:
Weather: Date Rec'd #: Random Sample: Yes     No

Project: Lab Login #: Lot #:
Contract #: Material ID: Sublot #:
Contractor: Material #: Sample Location:
Pay Item #: Sample #: Station:

Source: Sample Type: QC    A-V    IA    DR    Other Offset:
Plant Type: Sampled By/Cert. #:

Mix Strength, psi: Weather: 
Maximum Aggregate Size, in. : Ambient Air Temperature, ºF: 

Cement Type: Base/Form Temperature, ºF: 
Cement Brand: Reinforcing Steel Temperature, ºF: 

Additives: 
Sample Location: 

Air Mix
Sample Slump Content, Unit Mass, Temp.,

Type Random Discharge Quantity, in. % lb/ft3 ºF Cylinder
Sample # (QA, etc.) (Y/N) Load # Ticket # Batch Time Time yd3 (T 119) (T 152, T196) (T 121) (C 1064) Set #

Comments:

Tested by: Reviewed by:
ertification #: Certification #:

Date: Date:
Test Results Within Engineering Limits: YES NO

Placement and Test Data

Concrete Reference Information

Rev. 10/22/09
CT    MA    ME    NH    NY    RI    VT T119


